
Selection of our books indexed in the Book Citation Index 

in Web of Science™ Core Collection (BKCI)

Interested in publishing with us? 
Contact book.department@intechopen.com

Numbers displayed above are based on latest data collected. 

For more information visit www.intechopen.com

Open access books available

Countries delivered to Contributors from top 500 universities

International  authors and editors

Our authors are among the

most cited scientists

Downloads

We are IntechOpen,
the world’s leading publisher of

Open Access books
Built by scientists, for scientists

12.2%

186,000 200M

TOP 1%154

6,900



22 

Technology Roadmap for Wastewater 
Reuse in Petroleum Refineries in Brazil 
[...]
5300/m3/day, while the operating costs are between US$ 0.79-3.96/m3 of treated 
wastewater  (micro and ultrafiltration technologies) (Cheryan & Rajagopalan, 1998). 
Another source (CostWater, 2010) mentions the costs of membrane technology for 
microfiltration to remove particulate matter according to treatment capacity. According to 
this source, the costs are considerably lower than those mentioned above, ranging from US$ 
400/m3/day for treatment capacity of 38,000 m3/day to around US$ 600/m3/day for a 
capacity of 3,800 m3/day. 
Membranes are a promising technology for treatment of refinery wastewater for reuse. They 
are generally used for pretreatment before reverse osmosis or reverse electrodialysis (micro 
and ultrafiltration technologies). Figure 6 shows a diagram of an advanced wastewater 
treatment system for reuse at oil refineries, considering ultra and microfiltration membranes 
and reverse osmosis or reverse electrodialysis as tertiary treatment. 
 

 

Fig. 6. Diagram of a wastewater treatment process for reuse at oil refineries (adapted from 
CENPES, 2004).  

For MBR systems, the costs of membrane bioreactors fell from US$ 400/m2 to around US$ 
50/m2 in the 1990s. Figures from the EPA show an operating cost of US$ 0.47/m3 of treated 
wastewater, including electricity, membrane exchange and chemical inputs but not 
amortization of the initial outlay. Other estimates show the operating cost of MBR unit with 
capacity of 3,785 m3/day is around US$ 0.11-0.15 per m3 of treated effluent. These estimates 
are much lower than that of the EPA. The operating cost per volume treated appears not to 
very much with the system’s capacity (CostWater, 2010). 

www.intechopen.com



 
Environmental Management in Practice 

 

442 

Oever (2005) mentioned the AirLift MBR system, which uses air to create turbulence and 
keep the membrane surface clean, with specific energy consumption of approximately 0.4 to 
0.7 kWh/m3. This consumption would mean a cost of R$ 0.0965 to 0.1689/m3 at the 
industrial electricity tariff in the Southeast region of Brazil (where more than half of the 
country’s refining capacity is located), at the rate in effect in December 2009 (R$ 
241.25/MWh) (ANEEL 2010). (US$ 1.00 = R$ 1.75228 on December 31, 2009.) 
Figure 7 shows a diagram of an advanced refinery wastewater treatment system considering 
membrane bioreactors for secondary treatment and reverse osmosis or reverse 
electrodialysis as tertiary treatment (Torres at al., 2008). 
As can be observed, the effluent system passes through the primary treatment processes and 
then the oil polishing process, which can be by sand filtration, as shown in Figure 7, or 
nutshell filtration (for protection of the membrane) (CENPES, 2005). Nutshells are highly 
effective in absorbing free oil and suspended solids, due to their characteristic of promoting 
the coalescence of oil droplets. Activated carbon filters help remove refractory organic 
compounds from the biological process, allowing the treated effluent to be reused as 
industrial water.  
 

 

Note: GAC - Granulated Activated Carbon; RED - Reverse electrodialysis. 

Fig. 7. Advanced oil refinery wastewater treatment (adapted from Torres et al., 2008). 

Membrane bioreactors for wastewater reuse have been or are being installed at various 
existing Petrobras refineries or will be at new refineries. Table 2 presents these projects 
(Santiago, 2009). 
 

Refinery Description Capacity (m3/h) Start of Operation 
REVAP New Industrial Waste 

Treatment Station 
300 2009 

CENPES* New Industrial Waste 
Treatment Station 

65 2010 

REPAR New Industrial Waste 
Treatment Station 

400 2011 

COMPERJ New Refinery 1100 2012 

RENEST New Refinery 600 2012 

REGAP New Biological 
Treatment Unit 

750 - 

LUBNOR New Industrial Waste 
Treatment Station 

66 - 

Note: * CENPES is a pilot project at the Petrobras Research Center. 

Table 2. Membrane bioreactor units at refineries under construction (Santiago, 2009).  

www.intechopen.com



 
Technology Roadmap for Wastewater Reuse in Petroleum Refineries in Brazil 

 

443 

 

Fig. 8. Costs of wastewater treatment with ion exchange and competing technologies 
(Rautenbach & Melin, 2003, as cited in Fritzmann et al., 2007). 

The capital cost of the reverse osmosis technology in Brazil is from US$1454 to 
4483/m3/day, while the operating cost ranges from US$ 0.12 to 0.37/m3 (including 
amortization of the investment, operation and maintenance and membrane substitution) 
(OAS, 2010). 
According to Fritzmann et al. (2007), electricity consumption of the reverse osmosis process 
is between 0.4 and 7 kWh/m3 of treated effluent. That consumption range would mean a 
cost of R$ 0.0965 to 1.6888/m3, considering the industrial electricity tariff in the Southeast 
region of Brazil in December 2009 (R$ 241.25/MWh) (ANEEL, 2010). 
In treatment of refinery wastewater for reuse, reverse osmosis is used as tertiary treatment 
to remove ions (such as chlorides), as already mentioned. The competing technology is 
reverse electrodialysis. 
According to Fritzmann et al. (2007), electrodialysis consumes 1 kWh of electricity per m3 of 
treated wastewater. At the average industrial energy rate in the Southeast region in 
December 2009 (R$ 241.25/MWh), this would cost R$ 0.2413/m3 (ANEEL, 2010). 
Chao & Liang (2008) also estimated the operating cost of a mini reverse electrodialysis plant. 
According to their calculations, the electricity consumption by electrodes and pumps is 0.85 
kWh/m3 of treated effluent, which works out to R$ 0.205/m3 at the same industrial rate 
applied above (ANEEL, 2010). They estimated the total operating costs, including electricity 
and chemicals, at US$ 0.146/m3. 
The reverse electrodialysis process is promising for removal of ions (such as chlorides) from 

refinery wastewater, as mentioned. In a test program to analyze technologies to remove ions 

for reuse of wastewater (reverse osmosis and reverse electrodialysis) at pilot units at the 

REGAP refinery, reverse electrodialysis was the most promising. The advantage of this 

technology was its greater operational continuity. Both the reverse osmosis and reverse 

electrodialysis pilot plants were fed with effluent from the microfiltration unit, after 

filtration by activated charcoal. There was no fouling of the reverse electrodialysis 

www.intechopen.com



 
Environmental Management in Practice 

 

444 

membranes, while this was a serious problem with the reverse osmosis membranes, causing 

increased pressure and frequent need for chemical cleaning (CENPES, 2004). 

With respect to the costs of the ion exchange process, Figure 8 presents these costs in 
comparison with those of competing technologies (Rautenbach & Melin, 2003, as cited in 
Fritzmann et al., 2007). 
It can be seen from the figure that for low salt concentrations, ion exchange is a competitive 
technology. This indicates that ion exchange can be used for the polishing step for reverse 
osmosis for treatment of wastewater for reuse at refineries in Brazil and the rest of the 
world. 
Table 3 shows the operating costs of treatment to remove nitrophenols with advanced 
oxidative processes, for 90% reduction (initial concentration of 0.04 mM) (Goi & Trapido, 
2002). 
 

Treatment 
Process 

Compound [H2O2]o 
(mM) 

[Fe2+]o 
(mM) 

Energy 
required 
(kWh/m3) 

Energy 
cost 

(US$/m3) 

Total cost 
(US$/m3) 

UV 4,6-DN-0-
CR 
2,6-DNP 
4-NP 

0 
 
0 
0 

0 
 
0 
0 

901 
 
658 
872 

63.10 
 
46.10 
61.10 

63.10 
 
46.10 
61.10 

UV / H2O2 4,6-DN-0-
CR 
2,6-DNP 
4-NP 

10 
 
10 
10 

0 
 
0 
0 

21.9 
 
16.3 
5.15 

1.53 
 
1.14 
0.36 

1.82 
 
1.43 
0.65 

Fenton 4,6-DN-0-
CR 
2,6-DNP 
4-NP 

4 
 
4 
2 

0.4 
 
0.4 
0.1 

0 
 
0 
0 

0 
 
0 
0 

0.13 
 
0.13 
0.06 

Photo-
Fenton 

4,6-DN-0-
CR 
2,6-DNP 
4-NP 

4 
 
4 
2 

0.4 
 
0.1 
0.1 

2.39 
 
2.06 
2.00 

0.17 
 
0.14 
0.14 

0.30 
 
0.26 
0.20 

Note: DN - dinitro; CR - cresol; DNP - dinitrophenol; NP - nitrophenol. 

Table 3. Operating cost for treatment to remove nitrophenols with advanced oxidative 
processes, for 90% reduction (initial concentration of 0.04 mM) (Goi & Trapido, 2002). 

Advanced oxidative processes can be used to treat sourwater from oil refineries containing  
low biodegradability compounds and toxic substances that prevent use of biological 
treatment (Coelho et al., 2006). Sourwater is an industrial effluent that should be segregated 
and treated by combined processes because of its complex chemical composition (see Table 
4), containing emulsified oil, phenols, sulfides, mercaptants, ammonia, cyanide and other 
micro-pollutants. 
Despite its complex composition, sourwater can be considered a candidate for industrial reuse 
when submitted to efficient treatment processes. It is produced when steam is injected in some 
refinery processing units to reduce the initial steam pressures of hydrocarbons, permitting 
operation at lower temperatures. After separation at the top of the tower, the sourwater can be 

www.intechopen.com



 
Technology Roadmap for Wastewater Reuse in Petroleum Refineries in Brazil 

 

445 

fed into a rectification tower to remove ammonia and hydrogen sulfide. Besides being highly 
polluting, sourwater is very corrosive. The amount of sourwater generated by a refinery 
depends on various factors, including the process configuration and type and characteristics of 
the crude oil being processed. Typical production of sourwater at large refineries ranges from 
0.2 to 0.5 m3/tonne (metric ton) of crude oil (Coelho et al., 2006). 
 

Parameter Range or average 

COD (mg / L) 850-1020 

DOC(mg / L) 300-440 

BOD5 570 

Phenol (mg/L) 98-128 

Ammonia (mg/L) 5.1-21.1 

TSS (mg/L) n.da 

VSS (mg/L) n.da 

pH 8-8.2 

Turbidity (NTU) 22-52 

Sulfide (mg/L) 15-23 

Toluene (μg/L) 1.1 

Ethylbenzene (μg/L) 3.7 

m,p-Xylene (μg/L) 15.4 

o-Xylene (μg/L) 3.7 

Oil and grease (mg/L) 12.7 

Note: a - not detected; TSS - Total Suspended Solids; VSS – Volatile Suspended Solids. 

Table 4. Average characteristics of sourwater (Coelho et al., 2006). 

5. Conclusion 

Brazil is currently expanding its refining capacity and faces problems of localized water 
shortage, both in semi-arid regions and intensely urbanized ones (such as the metropolitan 
areas of Rio de Janeiro and São Paulo), in the latter case because of high water demand. This 
chapter presented conventional wastewater treatment technologies and those aimed at 
improving the quality sufficiently for reuse. In the second case, the costs and perspectives 
for application in Brazil were presented. 
The conventional wastewater treatment methods at oil refineries include gravity separation 
(mainly in API separators), dissolved air flotation, demulsification, coagulation, flocculation 
and biological treatment (aerated lagoons, activated sludge systems and biodiscs). 
For treatment of refinery wastewater for reuse, the technologies include membranes (micro 

and ultrafiltration), membrane bioreactors (MBRs), reverse osmosis and reverse 

electrodialysis. These technologies work in series with conventional treatment techniques. 

Some technologies, not yet applied in large scale for treating refinery effluents aiming at 

reuse, are promising and should be tested further. Among these are nanofiltration, which 

presents removal efficiency levels between those of ultrafiltration and reverse osmosis; ion 

exchange, which as shown in this chapter would be useful for the polishing step of reverse 

osmosis; and advanced oxidative processes, which are effective for treating sourwater. 

Despite the expensive investigations summarized here, further studies are necessary to 

www.intechopen.com



 
Environmental Management in Practice 

 

446 

assess the feasibility of these technologies for large-scale application to treat oil refinery 

wastewater for reuse. 

6. Acknowledgments 

We thank the National Research Council (CNPq) and the Rio de Janeiro State Research 
Foundation (FAPERJ) for funding. 

7. References 

Agência Nacional de Energia Elétrica - ANEEL. Retrieved on: August 26, 2010. Available 
from: <www.aneel.gov.br/arquivos/PDF/informacoes_gerenciais_novo.pdf>.  

Al-Shamrani, A.A., James, A., Xiao, H. (2002) Destabilisation of oil-water emulsions and 
separation by dissolved air flotation. Water Research, Vol. 36, No. 6, (March 2002), 
pp. 1503-1512, ISSN 0043-1354. 

Amorim, R.S. (2005). Abastecimento de água em uma refinaria de petróleo - Caso Replan. Master’s 
dissertation in Management System, Universidade Federal Fluminense. 

Andreozzi, R.; Caprio, V., Insula, A. Marotta, R. (1999). Advanced oxidation processes 
(AOP) for water purification and recovery. Catalysis Today, Vol. 53, No.1, (October 
1999), pp. 51-59, ISSN 0920-5861. 

Bessarabov, D.; Twardowski, Z. (2002). Industrial application of nanofiltration - new 
perspectives. Membrane Technology, (September 2002), pp. 6-9. 

Braile, P.M. (1979). Manual de Tratamento de águas residuárias industriais, CIA Estadual Tecnol. 
Saneamento Ambiental, São Paulo.  

Buetehorn, S.; Koh, C.N.; Wintgens, T. Volmering, D. Vossenkaul, K.; Melin, T. (2008). 
Investigating the impact of production conditions on membrane properties for 
MBR applications. Desalination, Vol .231, No. 1-3, (October, 2008), pp. 191-199, ISSN 
0011-9164. 

Castro, A.V.S. (2004). Processos Oxidativos Avançados para tratamento de águas ácidas de 
refinarias de petróleo, Master’s dissertation in chemical engineering, Instituto Alberto 
Luiz Coimbra de Pós-graduação e Pesquisa de Engenharia (COPPE/UFRJ).  

Cenpes. (2004). Efluentes hídricos: Resultados em P & D. Avaliação de tecnologias visando ao reúso 
de efluentes, (June 2004), Cenpes, Rio de Janeiro. 

Cenpes. (2005). Efluentes hídricos: Resultados em P & D. Tratamentos avançados de efluentes 
hídricos - PROAMB 5. Unidade protótipo de biorreator a membrana, (December 2005), 
Cenpes, Rio de Janeiro. 

Chao, Y; Liang T.M. A feasibility study of industrial wastewater recovery using 
electrodialysis reversal. (2008). Desalination, Vol. 221, No. 1-3, (March 2008), pp. 
433-439, ISSN 0011-9164. 

Chakrabarty, B.; Ghoshal, A.K.; Purkait, M.K. (2008). Ultrafiltration of stable oil-in-water 
emulsion by polysulfone membrane. Journal of Membrane Science, Vol. 325, No. 1, 
pp. 427-437, ISSN 0376-7388. 

Chang, I.S., Le Clech, P., Jefferson, B., Judd, S. (2002). Membrane fouling in membrane 
bioreactors for wastewater treatment. Journal of Environmental Engineering, Vol. 128, 
No. 11, pp. 1018-1029, ISSN.0733-9372. 

Cheryan, M., Rajagopalan, N. (1998). Membrane processing of oily streams. Wastewater 
treatment and waste reduction. Journal of Membrane Science, Vol. 151, No. 1, 
(December 1998), pp. 13-28, ISSN 0376-7388. 

www.intechopen.com



 
Technology Roadmap for Wastewater Reuse in Petroleum Refineries in Brazil 

 

447 

Coelho, A.D. (2004). Tratamento de águas ácidas de refinaria de petróleo pelos processos Fenton e 
Foto-Fenton, Master’s dissertation in chemical engineering, Instituto Alberto Luiz 
Coimbra de Pós-graduação e Pesquisa de Engenharia (COPPE/UFRJ). 

Coelho, A.; Castro, A.V.; Dezotti, M.; Sant’Anna Jr., G.L. (2006). Treatment of petroleum 
refinery sourwater by advanced oxidation processes. Journal of Hazardous Materials, 
Vol. 137, No. 1, (September 2006), pp.178-184, ISSN 0304-3894. 

CostWater.. Retrieved on: July 20, 2010. Available from: <http://www.costwater.com>. 
Couper J.R., Penney W.R., Fair J.R., Walas S.M. (2010). Chemical Process Equipment: Selection 

and Design, Elsevier, London. 
Empresa de Pesquisa Energética - EPE. (2007). Plano Nacional de Energia 2030, EPE, Rio de 

Janeiro. 
Environmental Protection Agency - EPA. (2008). BAT guidance note on best available techniques 

for oil and gas refineries, 1. edition, ISBN: 1-84095-291-1, USA. 
Ferreira, E.F.T., Almeida, J.H.C., Santiago, V.M.J., Wachburger, R.L. (2000). Ampliação da 

Estação de Tratamento de Despejos Industriais (ETDI) da Refinaria Alberto 
Pasqualini (REFAP) da Petrobras, Proceedings of XXVII Congresso Interamericano de 